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Plot 7-782. RSE above 1GHz CDD Diversity (11ax — Ch.149 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
* 11490.00 Average H - - -80.78 11.97 38.19 53.98 -15.79
* 11490.00 Peak H - - -68.82 11.97 50.15 73.98 -23.83
17235.00 Peak H - - -71.08 20.94 56.86 68.20 -11.34

Table 7-308. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-783. RSE above 1GHz CDD Diversity (11ax — Ch.157 — RU26)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-784. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.157 — RU26)
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Test Report S/N:
1C2311270068-23.BCG

Test Dates:

EUT Type:

11/28/2023 - 3/21/2024 | Tablet Device

Page 356 of 450

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field .

i | oseer | MR | Sy | A | 2 | st | T | v e
* | 11570.00 Average H - - -80.96 12.07 38.11 53.98 -15.87
* | 11570.00 Peak H - - -69.39 12.07 49.68 73.98 -24.30

17355.00 Peak H - - -71.08 21.01 56.93 68.20 -11.27

Table 7-309. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-23.BCG

Test Dates:

11/28/2023 - 3/21/2024

EUT Type:
Tablet Device
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Plot 7-785. RSE above 1GHz CDD Diversity (11ax — Ch.165 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Frequency Ant. Pol Antenna VEE Analyzer AFCL Ak Limit
Detector L . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -81.41 11.97 37.56 53.98 -16.42
* 11650.00 Peak H - - -68.99 11.97 49.98 73.98 -24.00
17475.00 Peak H - - -70.87 21.83 57.96 68.20 -10.24

Table 7-310. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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RU242
Trace: MAXH RBW: 1 MHz
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Plot 7-786. RSE above 1GHz CDD Diversity (11ax — Ch.36 — RU242)
Mode: 11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10360.00 Peak H - - -68.28 11.14 49.86 68.20 -18.34
* 15540.00 Average H - - -81.72 17.36 42.64 53.98 -11.34
* 15540.00 Peak H - - -70.11 17.36 54.25 73.98 -19.73
Table 7-311. Radiated Measurements CDD Diversity (RU242)
FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager

Test Report S/N:
1C2311270068-23.BCG

Test Dates:
11/28/2023 - 3/21/2024

EUT Type:
Tablet Device
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Plot 7-787. RSE above 1GHz CDD Diversity (11ax — Ch.40 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-788. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.40 — RU242)

FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 61

Distance of Measurements: 3 Meters

Operating Frequency: 5200MHz

Channel: 40

Turntable Field _

ey | ooeor | i | e | | 20 | Sran | by | Yoo
10400.00 Peak H - - -69.16 11.20 49.04 68.20 -19.16
* | 15600.00 Average H - - -81.66 17.11 42.45 53.98 -11.53
* | 15600.00 Peak H - - -70.32 17.11 53.79 73.98 -20.19

Table 7-312. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-23.BCG

Test Dates:

11/28/2023 - 3/21/2024

EUT Type:
Tablet Device
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Plot 7-789. RSE above 1GHz CDD Diversity (11ax — Ch.48 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10480.00 Peak H - - -68.84 11.30 49.46 68.20 -18.74
* 15720.00 Average H - - -82.32 16.73 41.41 53.98 -12.57
* 15720.00 Peak H - - -70.28 16.73 53.45 73.98 -20.53

Table 7-313. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270068-23.BCG

11/28/2023 - 3/21/2024

Tablet Device
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Plot 7-790. RSE above 1GHz CDD Diversity (11ax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10520.00 Peak H - - -69.47 11.56 49.09 68.20 -19.11
* 15780.00 Average H - - -81.79 18.02 43.23 53.98 -10.75
* 15780.00 Peak H - - -70.41 18.02 54.61 73.98 -19.37

Table 7-314. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-791. RSE above 1GHz CDD Diversity (11ax — Ch.56 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-792. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.56 — RU242)

FCC ID: BCGA2837
IC: 579C-A2837

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-23.BCG

Test Dates:
11/28/2023 - 3/21/2024

EUT Type:
Tablet Device
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Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field .
Frmﬁcy Detector Ar[]tﬁ/\P/]OI' Hggﬁn[r;;] gzérg“r‘;:i LQ/ZTIE,;I:n] [ﬁg/cnl;] [itéi’\‘,?:‘:‘] [d;mltm] Margin [dB]
10560.00 Peak H - - -69.15 11.38 49.23 68.20 -18.97
* | 15840.00 Average H - - -81.49 18.10 43.61 53.98 -10.37
* | 15840.00 Peak H - - -69.69 18.10 55.41 73.98 -18.57

Table 7-315. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-23.BCG

Test Dates:

11/28/2023 - 3/21/2024

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Frequency (GHz)
Plot 7-793. RSE above 1GHz CDD Diversity (11ax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBpVIm] [dBuV/m]
* 10640.00 Average H - - -80.94 11.16 37.22 53.98 -16.76
* 10640.00 Peak H - - -68.93 11.16 49.23 73.98 -24.75
* 15960.00 Average H - - -81.53 17.77 43.24 53.98 -10.74
* 15960.00 Peak H - - -70.23 17.77 54.54 73.98 -19.44
Table 7-316. Radiated Measurements CDD Diversity (RU242)
FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager

Test Report S/N:
1C2311270068-23.BCG

Test Dates:

11/28/2023 - 3/21/2024

EUT Type:
Tablet Device
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Plot 7-794. RSE above 1GHz CDD Diversity (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11000.00 Average H - - -80.88 12.29 38.41 53.98 -15.57
* 11000.00 Peak H - - -69.82 12.29 49.47 73.98 -24.51
16500.00 Peak H - - -70.28 19.35 56.07 68.20 -12.13

Table 7-317. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-795. RSE above 1GHz CDD Diversity (11ax — Ch.116 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-796. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.116 — RU242)

Frequency (MHz)

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-23.BCG

Test Dates:
11/28/2023 - 3/21/2024

EUT Type:
Tablet Device
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Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .
Frmﬁcy Detector Ar[]tﬁ/\P/]OI' Hggﬁn[r;;] gzérg“r‘;:i LQ/ZTIE,;I:n] [ﬁg/cnl;] [itéi’\‘,?:‘:‘] [d;mltm] Margin [dB]
* 11160.00 Average H - - -80.79 11.50 37.71 53.98 -16.27
* | 11160.00 Peak H - - -69.28 11.50 49.22 73.98 -24.76
16740.00 Peak H - - -70.56 20.48 56.92 68.20 -11.28

Table 7-318. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2837
IC: 579C-A2837

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270068-23.BCG

Test Dates:

11/28/2023 - 3/21/2024

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-797. RSE above 1GHz CDD Diversity (11ax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11440.00 Average H - - -80.75 12.15 38.40 53.98 -15.58
* 11440.00 Peak H - - -69.30 12.15 49.85 73.98 -24.13
17160.00 Peak H - - -70.79 21.58 57.79 68.20 -10.41

Table 7-319. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2837 MEASUREMENT REPORT Approved by:
IC: 579C-A2837 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
140 ]
€ 100
S 120
3
o
o
— 100
e
=)
g
5 801 I
R
2 601 el .
40
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-798. RSE above 1GHz CDD Diversity (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11490.00 Average H - - -80.85 11.97 38.12 53.98 -15.86
* 11490.00 Peak H - - -69.29 11.97 49.68 73.98 -24.30
17235.00 Peak H - - -71.09 20.94 56.85 68.20 -11.35
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Plot 7-799. RSE above 1GHz CDD Diversity (11ax — Ch.157 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
80 Horizontal SWT: 88.0ms
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Plot 7-800. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.157 — RU242)

Frequency (MHz)
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Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 61

Distance of Measurements: 3 Meters

Operating Frequency: 5785MHz

Channel: 157

Turntable Field _

ey | ooeor | i | e | | 20 | Sran | by | Yoo
* | 11570.00 Average H - - -80.83 12.07 38.24 53.98 -15.74
* | 11570.00 Peak H - - -69.52 12.07 49.55 73.98 -24.43
17355.00 Peak H - - -71.31 21.01 56.70 68.20 -11.50
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Plot 7-801. RSE above 1GHz CDD Diversity (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [H\V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -81.31 11.97 37.66 53.98 -16.32
* 11650.00 Peak H - - -69.92 11.97 49.05 73.98 -24.93
17475.00 Peak H - - -71.23 21.83 57.60 68.20 -10.60

Table 7-322. Radiated Measurements CDD Diversity (RU242)
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7.6.6 Antenna WF5B Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26/RU52

PASS Eéﬁ(lOT?.thllz 448 VBW. 3 Mz
Vg, set: 12, N
Feaqk Offset: 11.9d8 SWT: 1.0ms

Peak: 5149.50 MHz, 67.49 dBuV/m
Avg: 5147.50 MHz, 49.78 dBuV/m
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Plot 7-802. Antenna WF5B (Pk & Avg, RU26, Index 0, Ch.36, MCS11)
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Peak: 5350.50 MHz, 68.46 dBuV/m

PASS ki 5 0005 VaW: 3 M
fug, Offset: 20,608 : Avg: 5354.00 MHz, 51.24 dBuvV/m

Peak Offset: 20.1d8 SWT: 1.0ms
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Plot 7-803. Antenna WF5B (Pk & Avg, RU52, Index 40, Ch.64, MCS11)
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Peak: 5468.50 MHz, 63.35 dBuV/m

PASS Pegk Traca” e
Avg, Offset: 20808 S Avg: 5457.50 MHz, 49.16 dBuV/m
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Plot 7-804. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.100, MCS11)
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Trace: MaxHold RBW: 1 MHz 5725.75 MHz
Detector: PK VBW: 3 MHz Y
PASS Offset: 21.3dB SWT: 1.0ms 62.95 dbuV/m
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Plot 7-805. Antenna WF5B (Pk, RU52, Index 40, Ch.140, MCS11)
Trace: MaxHold RBW: 1 MHz 5737.25 MHz
Detector: PK VBW: 3 MHz .
PASS Offset: 12.7dB SWT: 1.0ms 121.92 dBpV/m
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Plot 7-806. Antenna WF5B (Pk, RU26, Index 0, Ch.149, MCS11)
Trace: MaxHold RBW: 1 MHz 5833.20 MHz
Detector: PK VBW: 3 MHz Y
130 PASS Offset: 13.0dB SWT: 1.0ms 120.55 dBuV/m
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Frequency (MHz)
Plot 7-807. Antenna WF5B (Pk, RU26, Index 8, Ch.165, MCS11)
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RU242

PASS REw: 1MHZ - peak: 5145.75 MHz, 65.62 dBuV/m
‘“gk%f{fizﬁ 112%‘3}3 SWT: 1.0ms  Avg: 5150.00 MHz, 51.01 dBuV/m
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Plot 7-808. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.36, MCS11)
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PASS 0 RBW.1MHZ  peak: 5149.75 MHz, 68.77 dBuV/m
‘"gk%’{éii 12398 SWT. 1.0ms  Avg: 5147.50 MHz, 49.99 dBuV/m
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Plot 7-809. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.40, MCS11)

PASS REw: 1MHZ - peak: 5350.25 MHz, 66.23 dBuV/m
“’%%’{é‘zﬁ 11%3‘3,% SWT: 1.0ms  Avg: 5350.75 MHz, 48.08 dBuV/m
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Plot 7-810. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

PASS © RBW.1MHz peak: 5352.50 MHz, 67.43 dBuV/m
Avgk%?’éi‘t ﬁ%%‘é% SWT: L.oms _Avg: 5351.00 MHz, 50.92 dBV/m
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Plot 7-811. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.64, MCS11)

PASS huerage RBU: 1MHZ  peak: 5470.00 MHz, 63.02 dBuV/m
f.:wk%;';za ﬁ%‘;‘é% SWT: 1,0ms  AVQ: 5446.50 MHz, 48.71 dBUV/m
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Plot 7-812. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.100, MCS11)

PASS REW: 1MHz  peak: 5468.25 MHz, 63.32 dBUV/m
Avgk%ﬁ!éz‘t 11359?,“5 SWT: 1.0ms _ Avg: 5455.25 MHz, 49.16 dBuV/m
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Plot 7-813. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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Peak: 5469.25 MHz, 63.18 dBuV/m

PASS Pesk Trace REW: 1z
Avg. Offset 15.408 YBW: Avg: 5445.50 MHz, 48.76 dBuV/m

Peak Offset: 14.9¢8 SWT: 1.0ms
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Plot 7-814. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.108, MCS11)

Trace: MaxHold RBW: 1 MHz 5732.75 MHz
Detector: PK VBW: 3 MHz 3
PASS Offset: 15.4d8 SWT: 1.0ms 59.46 dBuV/m
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Plot 7-815. Antenna WF5B (Pk, RU242, Index 61, Ch.132, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.50 MHz
Detector: PK VBW: 3 MHz \
PASS Offset: 15.4dB SWT: 1.0ms 63.10 dBpuV/m
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Plot 7-816. Antenna WF5B (Pk, RU242, Index 61, Ch.136, MCS11)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 15.4dB SWT: 1.0ms
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61.30 dBuV/m
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Plot 7-817. Antenna WF5B (Pk, RU242, Index 61, Ch.140, MCS11)

Trace: M‘axHold RBWE 1 MHz 5743.20 MHz
PASS giseri,  WEOM: 11670 dBuvim
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Plot 7-818. Antenna WF5B (Pk, RU242, Index 61, Ch.149, MCS11)

Trace: M‘achId RBWE 1 MHz 5823.40 MHz
PASS gieceris,  WvoM: 115567 dbuvim
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Plot 7-819. Antenna WF5B (Pk, RU242, Index 61, Ch.165, MCS11)
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7.6.7 Antenna WF5B Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
RU26/RUS52

PASS Eéﬁ(lOT?.thllz 448 VBW. 3 Mz
Vg, set: 12, N
Feaqk Offset: 11.9d8 SWT: 1.0ms

Peak: 5149.50 MHz, 69.15 dBuV/m
Avg: 5149.25 MHz, 48.75 dBuV/m
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Plot 7-820. Antenna WF5B (Pk & Avg, RU26, Index 0, Ch.38, MCS11)
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Peak: 5350.00 MHz, 69.03 dBuV/m

PASS ki 5 0005 VaW: 3 M
fug, Offset: 20,608 : Avg: 5363.00 MHz, 49.48 dBuV/m
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Plot 7-821. Antenna WF5B (Pk & Avg, RU52, Index 44, Ch.62, MCS11)

5300 5475

Peak: 5469.75 MHz, 65.29 dBuV/m
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Plot 7-822. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.102, MCS11)
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Trace: MaxHold RBW: 1 MHz 5837.00 MHz
Detector: PK VBW: 3 MHz N
PASS Offset: 21.6dB SWT: 1.0ms 61.71 dbuV/m
140 4
1201
100 1
80 1
60 Y
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)
Plot 7-823. Antenna WF5B (Pk, RU52, Index 44, Ch.134, MCS11)
Trace: MaxHold RBW: 1 MHz 5736.90 MHz
Detector: PK VBW: 3 MHz
130 PASS Offset: 12.7dB SWT: 1.0ms 121.36 dBuV/m
1201
1101
100 1
90 4
80
70 1
60 1
50 A
5550 55‘85 56‘20 56‘55 56‘90 57‘25 5?‘60 57‘95 58‘30 58‘65 5900
Frequency (MHz)
Plot 7-824. Antenna WF5B (Pk, RU26, Index 0, Ch.151, MCS11)
Trace: MaxHold RBW: 1 MHz 5813.25 MHz
Detector: PK VBW: 3 MHz '
PASS Offset: 13.1dB SWT: 1.0ms 122.14 dBuV/m
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Plot 7-825. Antenna WF5B (Pk, RU26, Index 17, Ch.159, MCS11)
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RU484

PASS fidi s S 3102
Vg, set: . N
Pegk Offset: 11,998 SWT: 1.0ms

Peak: 5145.25 MHz, 68.07 dBuV/m
Avg: 5145.50 MHz, 50.67 dBpuV/m
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Plot 7-826. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.38, MCS11)
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Plot 7-827. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.46, MCS11)

Peak: 5351.75 MHz, 65.88 dBuV/m
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Plot 7-828. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.54, MCS11)

Peak: 5352.00 MHz, 69.21 dBuV/m

PASS i o 12 0y VoW: 3 Wil
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Plot 7-829. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.62, MCS11)

PASS it diss s sup VBW: 3 iz Peak: 5465.25 MHz, 63.00 dByv/im
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Plot 7-830. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.102, MCS11)

Peak: 5464.25 MHz, 63.35 dBuV/m

PASS ks G 15 305 VBW: 3 Miie
fug, Qffset 13.3d8 : Avg: 5459.50 MHz, 48.86 dBuV/m
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Plot 7-831. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.110, MCS11)
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Peak: 5470.00 MHz, 60.70 dBuV/m
Avg: 5458.50 MHz, 49.42 dBuV/m
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Plot 7-832. (FCC Only) Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.118, MCS11)

Trace: MaxHold RBW: 1 MHz
PASS betecior: & VBW: 3 MHz 5727.75 MHz
Offset: 15.4dB SWT: 1.0ms 63.08 dBuV/m
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Plot 7-833. (FCC Only) Antenna WF5B (Pk, RU484, Index 65, Ch.126, MCS11)

Trace: MaxHold RBW: 1 MHz
PASS betecror: & VBW: 3 MHz 5726.25 MHz
Offset: 15.4dB SWT: 1.0ms 63.33 dBuV/m
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Plot 7-834. Antenna WF5B (Pk, RU484, Index 65, Ch.134, MCS11)
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Plot 7-835. Antenna WF5B (Pk, RU484, Index 65, Ch.151, MCS11)
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Plot 7-836. Antenna WF5B (Pk, RU484, Index 65, Ch.159, MCS11)
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7.6.8 Antenna WF5B Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
RU26/RUS52

PASS :‘\:Elkérffset 12.4dB 5gw émnz

Peak Offset: 11.9d8 SWT: 1.0ms

Peak: 5145.00 MHz, 68.88 dBpuV/m
Avg: 5149.75 MHz, 48.58 dBuv/m
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Plot 7-837. Antenna WF5B (Pk & Avg, RU26, Index 0, Ch.42, MCS11)

Peak: 5351.00 MHz, 69.27 dBuV/m
Avg: 5355.00 MHz, 49.68 dBuV/m
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Plot 7-838. Antenna WF5B (Pk & Avg, RU52, Index 52, Ch.58, MCS11)

PASS REW: 1MHz  peak: 5464.50 MHz, 62.05 dBuV/m
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Plot 7-839. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.106, MCS11)

Peak: 5468.75 MHz, 62.03 dBpV/m
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Plot 7-840. (FCC Only) Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.122, MCS11)

Trace: MaxHold RBW: 1 MHz 5838.10 MHz
Detector: PK VBW: 3 MHz ;
PASS Offset: 21.6dB SWT: 1.0ms 61.94 dbuV/m
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Plot 7-841. (FCC Only) Antenna WF5B (Pk, RU52, Index 52, Ch.122, MCS11)
Trace: MaxHold RBW: 1 MHz 5737.60 MHz
Detector: PK VBW: 3 MHz .
PASS Offset: 12.7dB SWT: 1.0ms 122.27 dBuV/m
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Plot 7-842. Antenna WF5B (Pk, RU26, Index 0, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 13.1dB SWT: 1.0ms
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130 A

1201

110

100 1

90 A

80 1

704

Field Strength (dBuV/m)

60

50 4

5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025

Frequency (MHz)

Plot 7-843. Antenna WF5B (Pk, RU26, Index 36, Ch.155, MCS11)
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RU996

PASS i s S 3102
Vg, set: . N
Pegk Offset: 11,9d8 SWT: 1.0ms

Peak: 5149.75 MHz, 65.45 dBuV/m
Avg: 5148.25 MHz, 51.23 dBuV/m
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Plot 7-844. Antenna WF5B (Pk & Avg, RU996, Index 67, Ch.42, MCS11)
PASS i;ﬁgg;fm:'ls s \R/gw; % m:i Peak: 5350.00 MHz, 66.65 dBuV/m
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Plot 7-845. Antenna WF5B (Pk & Avg, RU996, Index 67, Ch.58, MCS11)
PASS i;;;g#,(ijl'; s \R/gw; % m:; Peak: 5464.50 MHz, 63.40 dBuV/m
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Plot 7-846. Antenna WF5B (Pk & Avg, RU996, Index 67, Ch.106, MCS11)

Peak: 5461.50 MHz, 61.87 dBuV/m
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Plot 7-847. (FCC Only) Antenna WF5B (Pk & Avg, RU996, Index 67, Ch.122, MCS11)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 15.3dB SWT: 1.0ms
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Plot 7-848. (FCC Only) Antenna WF5B (Pk, RU996, Index 67, Ch.122, MCS11)

Trace: M‘axHuld RBW: 1 MHz 5648.00 MHz
PASS fmecwty, WMINE 6310 deuvim
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Plot 7-849. Antenna WF5B (Pk, RU996, Index 67, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 13.4dB SWT: 1.0ms

5927.00 MHz
63.08 dBuV/m

©
=3
L

~
(=]
L

Field Strength (dBuV/m)
0o
o

o
S
L

50 1

5675 5710 5745 5780 5815 5850 5885 5920 5955 5990 6025

Frequency (MHz)

Plot 7-850. Antenna WF5B (Pk, RU996, Index 67, Ch.155, MCS11)
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7.6.9 Antenna WF5B Radiated Band Edge Measurements (160MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
RU52

PASS géa;g;&(;jlgm 53%; ; m:g Peak: 5147.75 MHz, 69.27 dBuV/m
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140

§ 120

=]

o

=

= 1004

5

2

g

& 80 1 1

© M M

=

“ 604 "WM%‘M{‘WM.
40 1

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-851. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.50 (L), MCS11)
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Plot 7-852. Antenna WF5B (Pk & Avg, RU52, Index 52, Ch.50 (U), MCS11)

PASS Pec e 53%; ; m:g Peak: 5462.25 MHz, 63.24 dBuV/m
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Plot 7-853. (FCC Only) Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.114 (L), MCS11)
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Plot 7-854. (FCC Only) Antenna WF5B (Pk, RU52, Index 37, Ch.114 (U), MCS11)
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RU996x2
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Plot 7-855. Antenna WF5B (Pk & Avg, RU996x2, Index 68, Ch.50, MCS11)

Average Trace REW: 1 MH )
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Plot 7-856. Antenna WF5B (Pk & Avg, RU996x2, Index 68, Ch.50, MCS11)

hyarage Trac RBW:1MHZ  pegk: 5466.75 MHz, 62.98 dBuV/m
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Plot 7-857. (FCC Only) Antenna WF5B (Pk & Avg, RU996x2, Index 68, Ch.114, MCS11)
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Plot 7-858. (FCC Only) Antenna WF5B (Pk, RU996x2, Index 68, Ch.114, MCS11)
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